Guidelines for the Improved Disinfection
of Small Water Treatment Plants

NMNB Mombha, P Thompson & CL Obi

TT 355/08

Water
Researc_h
Commission



GUIDELINES FOR THE IMPROVED DISINFECTION OF
SMALL WATER TREATMENT PLANTS

Report to the
Water Research Commission

by

*MNB Momba, **P Thompson & ***CL Obi
*Tshwane University of Technology
** Umgeni Water
*** University of South Africa

WRC Report NoTT 355/08
July 2008



Obtainable from:

Water Research Commission
Private Bag X03

Gezina

0031

orders@wrc.org.za

The publication of this report emanates from a project entitled: |mproving disinfection efficiency in
small drinking water treatment plants (WRC Project No K5/1531).

This report forms part of a series of two reports. The other report is Improving Disinfection
[...]
3.12 Availability and stability of chlorine compounds, and risks from additives.................... 43

3.13 Handling precautions and transportation..............c.coeeceveeieesiesee s esee e sreesne e 44

3.14 Accuracy of preparation of SOlUtIONS fOr OSING.........cvererieiieere e 45

K LN O o U1 = o] ST 46

3.16 Measurement of Treated Water FIOW RELES...........ccceeveieiierii e 46

3.17 Mixing of the dose with the water to betreated.............ccovevevieiecie i a7

3.18 Testing for Chlorine CONCENTIAIION ........cc.ereeeeieierierie sttt 47



Chapter 4 Management Guidelines For Effective Implementation Of Disinfection In Small

Water Treatment Plants..........cocoiiiirireeiese et n e 49
4.1 Roles and ReSPONSIDIITIES...........coiiiiiieieee e eeas 49
4.2 Training and DeVEIOPIMENT ..........coiiierierie e reeee e e neeneas 51
4.3 Operator SalariesS & MOUIVALION .........cccuiiierieie et s ee e e 52
4.4 Community INVolvement and AWEBIENESS .........cccuerereereereereeseessesseesseessesseesseessessessseesses 52
A.5 MAINTENGNCE ..ot eiee ettt ee st sb et e s st e besseesbeesbeaaee s st e besseesbeebeeneesbeentesseesseensesneansens 52
4.6 Independent Water Quality and Process AUITS.........ceceeveereeieseeseee e see e 53
(@70 0T0: 11T o 1SRRI 54
REFEIEINCES. ... bttt b e bbbt sttt bbb a e ne e s 55
N o 0= 0o [t SRR 58
N 0 0= 00 S 64



LIST OF FIGURES

Figure 2.1: Category of Ownership of Small Treatment Plants surveyed in South Africa............ 4
Figure 2.2: Types of Water Sources in Small Treatment Plants surveyed in South Africa........... 5
Figure 2.3: Types of Coagulants used in Small Treatment Plants Surveyed in South Africa....... 5
Figure 2.4: Types of Filters used in Small Treatment Plants surveyed in South Africa................ 6
Figure 2.5: Types of Disinfectants used in Small Treatment Plantsin South Africa.................... 6
Figure 2.6: Turbidity Compliance of Small Treatment Plants at the Point of Treatment.............. 7
Figure 2.7: Turbidity Compliance of Small Treatment Plantsin Distribution system.................. 7
Figure 2.8: Free Chlorine per Province at Point of Use and Point of Treatment.............c.ccccenee. 8
Figure 2.9: Bacteriological Compliance at the Point of Treatment............ccccocvevviieiicce e, 8
Figure 2.10: Bacteriological Compliance in Distribution System ..........cccocoveneeneninnienenienene 9
Figure 3.1: Chlorine Concentration as a Function of pH SOUrCe ..........c.cvvverieieienencsese e 15
Figure 3.2: Breakpoint Chlorination CUINVES .........ccccceieerieeiieseeseeiee e sae e e e eee e snas 16
Figure 3.3: Gas Chlorination P&ID ..........ccciieiiiieiecie ettt 22
Figure 3.4: Typica Setup for 70 kg Gas Chlorine System............ccveviiiiiie i 23
Figure 3.5: Typical Setup for Gravity DOSING SYSIEM........ccooiiiirinirieeese e 23

Xi



LIST OF TABLES

Table 3.1: Recommended design criteriafor small water treatment plants..........ccoceevvereneneene 13
Table 3.2: Advantages and Disadvantages of ChlOrine ...........cccveveviereesescee e 16
Table 3.3: Methods of Chloring AditioN ... 18
Table 3.4: Important Considerations for use of Chlorine as Disinfectant............cccccccevveeiiveninnas 19
Table 3.5: Cost of process MONItOriNg EQUIPIMENE. ........oierererereerereesee e e see e see e sne e 20
Table 3.6: Sampling Frequency at a Water Works— Raw and Final ...........cccccoevivecnvcieceecieenen, 21
Table 3.7: Design of Sodium Hypochlorite DOSING SYySteM ........ccccveieieeveeieceeceeie e 24
Table 3.8: Operating Costs of Sodium Hypochlorite Dosing SyStem.........cccceveevereeneenieseennens 25
Table 3.9: Capital & Operating Costs of Sodium Hypochlorite Dosing System.........cccccoceveeen. 26
Table 3.10: Gas Chlorination DESIQN........ccviueiiereeieseesieeeeseesiesaeseessesseesseesseeessseessesseesseensens 27
Table 3.11: Capital Costsfor Gas Chlorination .............cccceeveeieiieiecie e 28
Table 3.12: Total Operating Costs for Gas Chlorination .............ccoceveererieneeneeie e 29
Table 3.13: Calcium Hypochlorite Design and Capital COSES..........cccooerererienieneneneesesieseeee 30
Table 3.14a: Calcium Hypochlorite Operating COSES ........covveiueieereeieseeseese e seesee e see e 31
Table 3.15b: Calcium Hypochlorite Operating COSES........ccovriiieeieeie e ieesie et 31
Table 3.16: Comparison of Costs of Disinfection AIternatives..........ccoceeceeeevecceveeneccee e 32
Table4.1: Roles ANd RESPONSIDITIES .......ccueiieiiiiee e 50

Xii



CHAPTER 1
INTRODUCTION

In South Africa, water infrastructure is well developed in urban areas as opposed to rura areas
where the infrastructure is either poorly developed or non-existent. The supply of water to rural
communities is usually undertaken through small water treatment plants. Small water treatment
plants are defined as water treatment systems that are installed in areas which are not well serviced
and which do not normally fall within the boundaries of urban areas. They include water supplies
from boreholes and springs which are then chlorinated, treatment plants of small municipalities and
establishments such as rural hospitals, schools, clinics and forestry stations. However, the efficacy
of small water treatment plants is plagued by several technical and management problems, which
include: the inability of plant operators to calculate chlorine dosages, determine flow rate, estimate
free chlorine residual concentrations, undertake readings of turbidity and pH values, or effect repair
of basic equipment. In addition, there appears to be lack of understanding of process selection,
design, techniques of chlorination, process quality monitoring and evaluation. Others include poor
working conditions, the frequent depletion of chemical stock, the lack of a maintenance culture, the
lack of emergency preparedness and poor communication (Swartz, 2000; Mackintosh and Colvin,
2002; Momba et al., 2004a; 2004b; Momba and Brouckaert, 2005; Obi et al., 2007). The
remoteness of many of the sites results in limited technical support and this often leads to a total
absence of disinfection or a dysfunctional disinfection system. Thisis corroborated by the extensive
documentation on the supply of water of poor microbiological quality, which is unsafe for human
consumption, in different provinces of South Africa. Contaminated water is a vehicle for several
waterborne diseases such as cholera, typhoid fever, shigellosis, salmonellosis, campylobacteriosis,
giardiosis, cryptosporidiosis and Hepatitis A vira infections. Such infections cause great
debilitation including a substantial degree of morbidity and mortality in different age groups in both
males and femal es, with ripple effects on socio-economic and health care systems.

Consequently, these guidelines have been formulated to serve a reference document on ways
and means of addressing the array of problems facing small water treatment plants in order to
mitigate the disastrous effects of unsafe water supplies. These guidelines have been derived from
the findings of a survey of 181 small water treatment plants in South Africa (WRC Report
1531/1/08: Improving disinfection efficiency of small drinking water treatment plants) which is
available at the Water Research Commission of South Africa.



The document is presented in three major parts and highlights the results of the survey of
disinfection efficiency of small drinking water treatment plants. It provides guidance on good
practice for technical as well as management issues concerning small water treatment plants for the
purpose of effective implementation of the disinfection process.

The installation and operating costs for the different disinfection systems and chemicals, the cost
of disinfecting drinking water to the required standard using the required equipment instrumentation
and manpower, and the estimated costs of maintenance as well as human development needs are
also included in the document.

Chapter 2 covers the results of the detailed surveys that were undertaken. Technical and non-
technical issues that are responsible for the poor disinfection of small treatment plants were
identified and summarized.



CHAPTER 2

SURVEY OF DISINFECTION EFFICIENCY OF SMALL

DRINKING WATER TREATMENT PLANTS: CHALLENGES
FACING SMALL WATER TREATMENT PLANTSIN SOUTH

21

AFRICA

Introduction

In order to unravel the intricacies around the operational and management parameters impinging

on the efficiency of small water treatment plants and to ensure sustainability of a potable water

supply to rural communities, a study involving 181 small water treatment plants across seven
provinces of South Africa was undertaken (WRC Report 1531/1/08). The focus was to determine

the nature and full extent of the problems and provide practical and user-friendly guidelines for

intervention. Specific objectives addressed in this survey include the following:

To identify and characterize the various types of disinfection equipment currently
employed at small water treatment systems, as well as systems that could potentialy be
used.

To identify the means of disinfection (i.e. the physical and/or chemical processes)
employed at these systems, as well as the performance, chemical and electrical inputs, and
ongoing maintenance requirements of each type.

To identify or determine the current quality of treated water, procedures followed to
monitor and control the disinfection processes and the adequacy and consistency of the
levels of disinfectant added.

To identify the frequency and adequacy of microbiological tests performed on the final
treated water.

To identify the main reasons for disinfection problems experienced at small water systems
— both technical and non-technical.

To estimate the cost of drinking water disinfection appropriate for the required standards
using the required equipment, instrumentation and manpower.

To identify major problems resulting in water quality changes in a distribution system.



2.2  Summary of the major findings and conclusions reached

Small water treatment plant ownership — Four categories of the plant ownership were identified
viz Local/District Municipality, Department of Water Affairs and Forestry (DWAF), Department of
Health (DOH) and Water Board (private company). Overall 81% of the small water treatment plants
surveyed in South Africawere owned by Local/District Municipality.

= Municipality EEEEE DWAF &= Private *=XK==No of Plants Surveyed

200

100 P 181 | 180

160

80
140

— T - 0 oz
ao< o< =~c0

% 120
60

100

w35

80
40

60

40

20

i

>€L0
¥
&

20

P~

Al L Ll

BRI e e T =T
e i e i i i i 0 3

RSA m
o

Limpopo
Mpumalanga
North West
Free State
KwaZulu Natal
Eastern Cape
Western Cape

Figure 2.1 Category of Ownership of Small Treatment Plants surveyed in South Africa

Design capacity of small water treatment plants — The capacity of the plants surveyed during
the investigation varied between 0.3 ML/d and 120 ML/d. Most of the plants were operating below
the design capacity.

Type of raw water sources — Overal 86% of the small water treatment plants surveyed
abstracted their raw water from surface sources, 10% used groundwater and 4% a combination of

both sources.



GZd Surface Water Bl Ground Water sl Combined ==¢=No of Plants Surveyed

90
80
70

%
60
50

40

30
54

Qo< o0<="CcC®H 0~ 3p-T =0 0Z

20 K 28
19 18
10

e i s i i, e s i

3

Iy Iy

o
|

+*
o

ettt ettt e

Y R |
o o

L L il iill

+

Limpopo Mpumalanga  North West Free State KwaZulu Natal* Eastern Cape Western Cape RSA

Figure 2.2 Typesof Water Sourcesin Small Treatment Plants surveyed in South Africa

Water treatment practices — Conventional water treatment processes were generally used in the
majority of the plants surveyed. In terms of coagulation, it was noted that polyelectrolyte (66%) was
commonly used, followed by alum (18%) and ferric chloride (6%). Sixty percent of the small water
treatment plants used the rapid gravity filtration system while a further 24%, 9% and 2% of the
plants made use of pressure filters, slow sand filtration and diatomaceous earth filters respectively.
Chlorine gas was found to be the most popular disinfectant (69%), followed by sodium hypochlorite
(15%) and calcium hypochlorite (HTH) (14%), among others.

=== Polyelectrolyte == Alum C— Ferric Chioride EEEEE Ferric + Polyelectrolyte E===3 Alum + Polyelectrolyte —=— No of Plants Surveyed

100 200

90 181 180
80 - - 160
70 - ] — 140

60 F 120

% 50 o 100
40 - 80

30 o 6o

Ml I e -
ol E —‘D’M/ J].L o

Limpopo Mpumalanga North West Free State Kwazulu Natal ~ Eastern Cape Western Cape RSA

QOK0<Cp 0WrIp-T -0 0Z

Figure 2.3 Types of Coagulantsused in Small Treatment Plants Surveyed in South Africa



=/ Rapid Gravity mmm Pressure Filter C—Slow sand
C—Membrane N Diatomaceous Earth —&— No of Plants Surveyed
90 200

80 ] 181 | 180

70 A

60 -

50

% 40

30 A

20 A

10 q J‘K

Limpopo Mpumalanga North West Free State KwaZulu Natal ~ Eastern Cape Western Capet RSA

QOKO<~C( V~,3IP-T =0 0Z

Name of Province

Figure 2.4 Types of Filtersused in Small Treatment Plants surveyed in South Africa

N Chlorine Gas EEEDHTH =3 Sodium hypochlorite EE=3 Chlorine Dioxide Ozone Bromine —¥— No of Plants Surveyed

20K 0<~C® 0~3p-T =0 0Z

Limpopo Mpumalanga North West Free State KwaZulu Natal Eastern Cape Western Cape RSA

Figure 2.5 Typesof Disinfectants used in Small Treatment Plantsin South Africa

Physicochemical quality compliance — All water samples collected at various plants fell within
SANS 241:2005 Class | interms of pH (5 to 9.5) and conductivity (< 150 mS/m).



Turbidity — At the point of treatment, 44% and 38% of the small water treatments surveyed in
South Africafell within SANS turbidity Class| (<1 NTU) and Class 1 (1-5 NTU), respectively. At
the point of consumption, 46% and 41% of the plants fell within Class | and Class II, respectively.
The highest turbidity compliance (Class |: 69-73%, Class I1: 27-31%) was noted in the Free State
and the lowest turbidity compliance (Class I: 27-33%, Class |l: 24-45%) was recorded in the
Eastern Cape Province.

3 Class 1 <1 NTU B Class 2 1to5 NTU C—JClass 2 >5NTU No of Plants Surveyed
80 200
] 181 L 180
70 A
N
160 ©
60 - o
140 f
P
50 \
120 a
% n
40 4 F100 !
s
so S
30 u
r
s Y
e
20 - y
e
- 40
d
36_|
10 28
19 18 r 20
13 13
o | ] NS . ‘ L,
Limpopo Mpumalanga North West Free State Kwazulu Natal Eastern Cape Western Cape RSA

Name of Province

Figure 2.6 Turbidity Compliance of Small Treatment Plants at the Point of Treatment

Class1l <1NTU EmmClass2 1to5NTU C—Class 2 >5NTU No of Plants Surveyed
80 200
181 | 18C
70 4 N
o
16C
60 - f
14C P
|
50 + a
Fizc
t
s
40 r 10C
% S
u
tso
30 4
v
e
54 60 y
20 A e
a
b 40
28
109 13
18 13 r 20
Limpopo Mpumalanga North West Free State Kwazulu Natal Eastern Cape Western Cape RSA

Name of Province

Figure 2.7 Turbidity Compliance of Small Treatment Plantsin Distribution system



Chlorine residual — Overall, the small water treatment plants surveyed had drinking water with
free chlorine residual concentrations ranging between < 0.1 and < 0.5 mg/L. Forty percent of the
plants visited during the survey did not comply with the ideal target range of 0.3-0.6 mg/L free
chlorine residual in the consumer’s tap water. In most cases, the flow rate of the water and the

initial chlorine dose were not known, resulting in under chlorinated drinking water.

B Chlorine at Point of Treatement <= 0.5 @ Chlorine at Point of Treatement <= 0.1
O Chlorine at Point of Use <= 0.2 O Chlorine at Point of Use <= 0.1
90

80 4

70

60 4

50 4

40 -

Percentage Below Stipuaited Lirrit

30

20

10 o

o L |

Limpopo Mpumalanga North West Free State Kwazulu Natal Eastern Cape Western Cape RSA

Figure 2.8 Free Chlorine per Province at Point of Use and Point of Treatment

During the on-site evaluation of the operating conditions at Fort Beaufort, Seymour and Alice
water treatment plants, the following major problems were found to impact on the effectiveness of
the disinfection process in the distributions: i) the distribution systems of the pipe network did not
show acceptable levels of residual chlorine while the plant chlorination systems gave adequate
dosage at the dosing points; ii) a high chlorine demand in the reservoirs and bulk pipelines resulted
in low chlorine concentrations in the distribution system.

= Total Coliform Compliance (%) (<10 cfu/100ml) C— Faecal Coliform Compliance (%)(<1 cfu/100 ml) == Total Plants Surveyed

Sp-T =0 02Z

cn 0~

Qo< o<~

53
—+ a0
20 33
9 28
19 17 T 20
11 12
o+ - - o

Limpopo Mpumalanga Free State North West KZN Eastern Cape Western Cape RSA

Name of Province

Figure 2.9 Bacteriological Compliance at the Point of Treatment



= Total Coliform Compliance (%) (<10 cfu/100ml) C—= Faecal Coliform Compliance (%)(<1 cfu/100 ml) == Total Plants Surveyed

k14
L12 P
60 - r 10

- 80

40
I 60

v
53 e

- 40 Z

20 4 33 1 a

19 17 r 2o
11 13

Limpopo Mpumalanga Free State North West KZN Eastern Cape Western Cape RSA
Name of Province

Figure 2.10 Bacteriological Compliancein Distribution System

Microbiological compliance — For coliforms, 67% and 72% of the plants complied with the
South African drinking water recommended limits for total coliforms and faecal coliforms at the
point of treatment, respectively. The Eastern Cape Province produced the lowest drinking water
quality in terms of both total (28% of the plants) and faecal (34% of the plants) coliforms while the
Free State produced the best water quality (100% compliance).

Control and monitoring — Generally, 50% of the operators and supervisors interviewed did not
display the knowledge of the flow-rates at which their plants operated and more than 78% were
unaware of the chemical doses used or how to correlate the required dose to the flow rate. In terms
of instrumentation, only 46% of plants surveyed had the instruments to measure turbidity, pH and
chlorine residual. Ninety-five percent of the plants reported that an external monitoring group
visited the plants approximately once a month; however most plants complained about a lack of
feedback.

Non technical (management) aspects — Non technical issues affecting the efficiency of water
supply by small water treatment plants included: inadequate manpower training, poor maintenance
practices, poor working conditions, insufficient financial capacity, poor recording, documentation
and communication of data and information, as well as inadequate community involvement.

Chapter 3 provides a detailed guideline on the technical issues that need to be taken into
consideration when selecting a disinfection system.



CHAPTER 3

TECHNICAL GUIDELINESFOR EFFECTIVE
IMPLEMENTATION OF DISINFECTION IN SMALL WATER
TREATMENT PLANTS

3.1 I ntroduction

This chapter provides the reader with a summary of the technical issues that need to be
considered when implementing disinfection. Issues that are covered include the emphasis on the
application of an appropriate source and unit process selection as the first step in applying the
principles of “barriers’ to reduce the risk of microbiological failures when disinfecting water.
Selecting appropriate design parameters is critical in minimising risk. It also covered the practical
issues involved in selecting disinfectants, the basic chemistry that needs to be taken into
consideration as well as the advantages and disadvantages of the various types of disinfectants that
are applicable to small treatment plants. Capital and operating costs of the various options available
to managers are evaluated. The practical aspects involved in maintaining chlorinators have been
highlighted.

3.2 Pr ocess Selection

3.2.1 Source Selection

It is important to apply a multiple barrier approach when

It is important to emphasise
that the first barrier should

treating waters for human consumption, the greater the number

of barriers, the less the likelihood of infection. )
be source selection and

protection.

Source protection minimizes the risk of pathogens entering a water treatment plant and selection
is thus a critical aspect of the design of a waterworks. Typical barriers are sedimentation, filtration